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5. INTERCOOLER ASSEMBLY - MODEL 15T Parts For Compressor
No. | Description Ref Part No. | QTY
5-1 | Capscrew - Hex 1/4 - 20 X 1/2 95053070 1
5-2 | Lockwasher, spring - 1/4 95043196 1
5-3 | Washer, flat - 1/4 95094298 1
5-4 | Brace, intercooler shroud 30209829 1
5-5 | Capscrew - serrated washer head 1/4 32175572 8
5-6 | Shroud, bottom - intercooler 30218283 1
5-7 | Shroud, top- intercooler 30218275 1
5-8 | Valve, safety - 65 psig 30357842 1
5-9 | Plug, pipe - square countersunk 1 - 1/4 95033338 4
5-10 | Locknut - 1/4 95085965 2
5-11 | Capscrew - Hex 1/4 -20 X 4 95053484 2
5-12 | Brace, intercooler tube 32024911 4
5-13 | Assembly, tube 41 - 1/2 inch 32025686 6
5-14 | Assembly, tube 38 - 3/4 inch 32025678 7
5-15 | Assembly tube 36 inch 32024697 7
5-16 | Connector, male - 3/8 X 1/4 95083143 40
5-17 | Capscrew - Hex 5/8-11 X 2 95054128 2
5-18 | Capscrew - Hex 5/8-11 X 2 - 1/2 95054144 1
5-19 | Washer, flat - 5/8 30345185 3
5-20 | Manifold, intercooler - low pressure 37129012 1
5-21 | Manifold, intercooler - high pressure 37129020 1
5-22 | Gasket, manifold 30294870 3
5-23 | Connection, manifold 30221121 3
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